Spare parts list

(GARUDAN

GP-137-448 MH/L33
GP-237-448 MH/L 33

@ anita

ANITA B, s.r.o.
Prumyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420516 454 774
+420 516 453 496
fax: +420 516 452 751
e-mail: info@anita.cz



mailto:info@anita.cz�

ANITA®©

All rights reserved

Property of Anita B s.r.o. and protected by copyright. The use of this content without written
permission is prohibited.

Copyright © Anita B s r.0. (2015)

GP-137-448 MH/L33, GP-237-448 MH/L33 2




ANITA®©

Content
1. MAIN SHAFT SYSTEM ..ot 5
2. LOWER SHAFT MECHANISM COMPONENTS. ..ottt 7
3. THE WIPER MECHANISM. ...ttt 9
4. NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS................. 11
5. PRESSER FOOT DRIVING SYSTEM (1/2) ...ooeoeeiieeeeece e 13
5. PRESSER FOOT DRIVING SYSTEM (2/2) .ccveiieoiee et 15
6. FEED DRIVING SYSTEM....ooii ittt 17
7. FEED DOG TOP AND BOTTEM DRIVING SYSTEM ..., 19
8. PRESSER FOOT LIFT SYSTEM....oooiiiiiiie ettt 21
9. HOOK MECHANISM ..ottt r e e s et ee e e e 23
10. THE SECOND STITCH ASIST PART ...ccoiiiie ettt 25
11. HOOK HOLDER SYSTEM (1/2)..ccutiiiiiee et 27
11. HOOK HOLDER SYSTEM (2/2)...c.uiiiiiiee ittt 29
12. THREAD CUT SYSTEM (1/2) oottt st 31
12. THREAD CUT SYSTEM (2/2) c.cuvieeceeee ettt 33
13. WINDER SYSTEM ..ottt it e e e e e s s s sabbbraee s s e e e e s e 35
14. THREAD TENSION ADJUST SYSTEM (1/2) c..ccciiiin it 37
14. THREAD TENSION ADJUST SYSTEM (2/2) .ccuviiiueiiaiiieniie e 39
15. THREAD TENSION ADJUST SYSTEM (1/2) ..ot 41
15. THREAD TENSION ADJUST SYSTEM (2/2)...oc oot 43
16. NEEDLE DISTANCE ADJUST SYSTEM (L1/2) ....cccveoveeceeceeeeeece e 45
16. NEEDLE DISTANCE ADJUST SYSTEM (2/2) ....ccoveiiieiieiiee e 47
17. REVERSE STITCHING HANDLE........cooiiiiiiiiiiciie et 49
18. DRIVING CONTROL PARTS .. ittt strrre e s sabbraee s e e 51
19. OIL SUPPLY SYSTEM.. ..ottt ettt e tan e sbaae s 53
20. THE SECOND VOLUME ISSET TO INTERACT PRESSER FOOT LEVER.....55
A O I = 1 T 57
P Y/ L I 1O ] 59
2 T O 1 1 I I = 7N R 61
24, ACCESSORIES (1), . i iiiieiieie ettt sttt st e s e nneenne e e 63
25. ACCESSORIES (2)...icuiiiieiiieie ettt ettt sre e sraenne e 65
26. GAUGE PARTS LIST ottt e e 67

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

GP-137-448 MH/L33, GP-237-448 MH/L33 4




ANITA®©

1. MAIN SHAFT SYSTEM

TMBOS047
AH1100-0A .
RA100470 W
@ BNEKIG2216 :
LB P
Y] - K h
/_/-”'mmmTo P " '

.
-

GP-137-448 MH/L33, GP-237-448 MH/L33 5




ANITA®©

1. MAIN SHAFT SYSTEM
Parts No. Name of Parts QTY
AG6179-0B Strap Wheel 2
AH1100-0A Upper Shaft 1
AH1101-0A Cover Plate 1
AH1104-0A Hand Wheel 1
AH1105-0A Strap Tray
AH1320-0B Timing Pulleys 1
AH1322-0A Driving Wheel 2
AH3011-0A Upper Shaft 1
BB6004Z2Z Bearing 2
BB60052Z Bearing 2
BNHK162216 Bearing
FN1106-0A Cam
FN1323-0A Strap Wheel Border Ring 2
FN3222-0A Driving Wheel 1
FN4012-0A Connect Sheath 2
RA100420 Retaining Ring 1
RA100470 Retaining Ring 1
ZMB05047 Screw (M5-0.8x16) 3
ZMC04005 Screw 3
ZMH06003 Screw (M6-1.0x0.8) 3
ZMHO06006 Screw 6
ZMH06008 Screw (M6-1.0x6) 9

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

2. LOWER SHAFT MECHANISM COMPONENTS

1o (0

-~

mA0l2-0A | - f} = ®
BB60047Z Lo N
RA100420 ~ o)) |- ~
'N FN1323-0A N

0
BNHR1210 sl
FN4011-0A ok
2 I

RNHKIZ10 k’s\\j@}/ /_./-// |

a ) /.//, // )

= P —~
\'*\\ /_/'/ /-/ r/_
s RALO0420 - N

/‘\_.. oA \ \_III \ . // I.
P (R X)) G003
/ ff\\i §|. \—j /”/ﬁﬁzsuozmm !
m-mam—'\.\\ '_(\ NN s
§J L

S wHaas002

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

2. LOWER SHAFT MECHANISM COMPONENTS

Parts No. Name of Parts QTY
AH4010-0A Shaft 1
BB6004Z2Z Bearing 1
BB6202ZZ Bearing 1
BNHK1210 Bearing 2
FN1321-0A Strap Wheel 1
FN1323-0A Strap Wheel Border Ring 1
FN4011-0A Lower Bearing Sheath 1
FN4012-0A Connect Sheath 1
FN4013-0A Clutch Assembly 1
FN4013-1C Clutch (Left) 1
FN4013-5C Clutch (right) 1
J4337-PF Spring 3
OBMO00060 Steel Ball 3
RA100350 Retaining Ring 1
RA100420 Retaining Ring 2
WH225002 Washer 1
ZMH06003 Screw (M6-1.0x0.8) 6
ZMHO06006 Screw 3
ZMH06008 Screw (M6-1.0x6) 2

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

3. THE WIPER MECHANISM

il

FN1070-1A—
—FN1070-0A

=

ZMC02004 |} T
L-%{'me ;

FN1076-1A

GP-137-448 MH/L33, GP-237-448 MH/L33 9




ANITA®©

3. THE WIPER MECHANISM

Parts No. Name of Parts QTY
AG1060-0A Thread Take-Up Level 1
AG1060-0B Thread Take-up Level Connecting 1
BB608ZZ Bearing 2
FN1061-0A Thread Take-up Level Pin 1
FN1064-0A Thread Take-up Level Connecting 1
FN1066-0A Needle Bar Connecting Rod 1
FN1070-0A Needle Bar 1
FN1070-1A Needle Bar 1
FN1071-0A Fastener 1
FN1073-0A Needle Pole Dais 1
FN1074-0A Needle Bar Clamp 1
FN1076-1A Thread Guide 1
FN1080-0A Needle Bar Connecting Rod 1
FN1081-0A Slide Dollop Seat 1
FN1082-0A Guide Seat 1
WAO049006 Washer 1
WAO050029 Washer 1
XA300160 Oil Wick 1
XB214005 Oil Cotton 1
YA050198 Pin 1
ZMB04011 Screw 2
ZMC02004 Screw 1
ZMC04008 Screw 1
ZMH03002 Screw 1
ZMHO06003 Screw 4
ZMJ03001 Screw 1
ZMJ04002 Screw 1
ZMJ04008 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

10




ANITA®©

COMPONENTS

4. NEEDLE BAR ROCKING MOTION MECHANISM

|
WA040027

I\_ -~
,_\\/\\_i .FN1102-0A ] J%/\ |II
{ . \ \ "(@;}f’ ‘\\ I|

206008 ——& Z
’Ji AO) < piinog-oa Q}\F" - & AG1336-0A—|
% ) ~O/ \
~ .-"l l/'l i :
'r‘ FN4046-0A : g
i
FN1103-04 | [AH4046-0A
ZH06008 —
é@

~. |
—8 |
20600 S AT I||I ||
|
. e i
A RS |
FN1103-0A '.\l,” \% ‘] II|||| ||
. (_a /'%-’_;'/ st AG1341-0A—— |d|| I|
[
|
A
II
|

GP-137-448 MH/L33, GP-237-448 MH/L33

11



ANITA®©

4. NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

Parts No. Name of Parts QTY
AG1335-0A Bushing 1
AG1336-0A Needle Bar Agitate Rod Assembly 1
AG1340-0A Bushing 1
AG1341-0A Connecting Rod 1
AH1110-0A Spindle 1
AH1335-0A Needle Bar Agitate Arm 1
AH1337-0A Needle Bar Agitate Arm Assembly 1
AH4043-0A Pin 1
AH4046-0A Drive Crank 1
AH4046-1A Pin 1
FN1102-0A Washer 1
FN1103-0A Regulator Ring 2
FN1109-0A Bushing 1
FN1114-0A Bushing 1
FN4046-0A Shaft Connecting Rod 1
RE000050 Fastener 1
RE000070 Fastener 1
WA040027 Washer 1
WAO060048 Washer 2
WAO080044 Washer 2
ZMH06008 Screw (M6-1.0x6) 4
ZMJ04012 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

12




ANITA®©

N

5. PRESSER FOOT DRIVING SYSTEM (1/2)

104010 & — ZMHO6008
o | /\

FN1200-0A - e FN1276-0A —mm—m
. // /’/ . !Ml[f}hOU?%—@ ? -
FN1292-0A P /’/// [N“L,g—{)q ’I[,Itw(‘J I.%._%JU /)/,_\_F\]Z 5-0A

D008 @\// o WH216005

e :

E@-._ A FN1255-0A WI £ B, 150125
7N QY 04007~ ' Fizr-op | FNLZTAOA
N wn)le\om /\\{\ ) f J RR00D101 P s

|Q. | FN1293-0A k.
N FN1270-0%- :
\ M M FN1284-0A " >\ \]2’8 m q A
| NI A— P e) [
VL A FNi268-0/ ™~
| 167 iosen - Hmmo )%)I ’y
\ | .-J:/\ FN1285-0A STy | v ")( l" &
w N | 658 w00 % 2
5 s S ‘ - N1184-on FNI278-0A ) MH / FN1281-0B
. | —
- ) &t NN | & |

| WA0B0048 . LSy | \

#E0000% | ‘z'\::;:“@%p 7MH05003—8 - ! @
ZMH06008—8 e 0 K R - 2 [OBGOL
FN1289-04 —§ - | _ . 4 D606 8

FN1287-0AX2 A" | ; FN1286-04 DH06003X2 -~ & r‘\
EERY 30 N REQOOI0L - ‘
y- U . : FN1314-0A o % @\J& ﬂ/
PN1294-08 g7~ B 7 | | Stk P
2 I Ll ) H06036 8 YM AH1273-0A
/\,rcomslu—@’ L P E? 7 s-0a
y ; i~ { N1318-01
V295009 " v M
| ){;)JN] ol ¢ FN1312-04 — ///,/ B s
FN1288-0A L,- ?_ergq.)_g\ // = B
r\mso 0A 1= ///\/
FN1271-0A AHOGOL U
7MBO5038 o _ ZMHOE012— Py
“"% FN1181-00 . ,«\? ? 7 FNI31I-0A
s S 7
¥A0501 m { AT AHI310-04 {/ AH1313-04
_/
FN1183-07 4\[

GP-137-448 MH/L33, GP-237-448 MH/L33

13



ANITA®©

5. PRESSER FOOT DRIVING SYSTEM (1/2)

Parts No. Name of Parts QTY
AH1273-0A Bushing 1
AH1310-0A Spindle 1
AH1313-0A Spindle 1
BB6806Z2Z Bearing 1
FN1115-0A Bushing 1
FN1180-0A Connecting Rod 1
FN1181-0A Presser Bar 1
FN1183-0A Presser Bar Bushing Assembly 1
FN1184-0B Spring 1
FN1191-0C Adjust Screw 1
FN1255-0A Bushing 1
FN1268-0A Oil Wick Fix Board 1
FN1270-0A Bushing 1
FN1271-0A Bushing 1
FN1274-0A Pin 1
FN1275-0A Pin 1
FN1276-0A Crank 1
FN1277-0A Connecting Rod 4
FN1278-0A Pin 2
FN1279-0A Pin 1
FN1281-0A Crank 1
FN1282-0A Deflection Center 1
FN1283-0A Connect Organ 1
FN1284-0A Presser Bar Connecting Rod 1
FN1285-0A Connecting Rod 1
FN1286-0A Ascend Connecting Rod 1
FN1287-0A Washer 2
FN1288-0A Pin 1
FN1289-0A Pin 1
FN1290-0A Spindle 1
FN1292-0A Connecting Rod Assembly 1
FN1293-0A Pin 1
FN1294-0A Pin 1
FN1295-0A Rubber Stopper 2
FN1311-0A Bushing 1
FN1312-0A Commutation Pin 2

GP-137-448 MH/L33, GP-237-448 MH/L33

14




ANITA®©

5. PRESSER FOOT DRIVING SYSTEM (2/2)

//Y MI104010 @ ZMHO6008
: | i sy
FN1200-0A FN1276-0A \—FN1115-0A
// ’// M S8 11.11[06008—@ /
FN1292-0A / / 0 FN1192—0A TC16012250 ,"/ , 2 —~——FN1275-0A
71106008 @/ rd @) WH216005 JJ\\\(
T A
G- e e i FN1255-07 (J-T\ Qm ) <\-\ XALSO135 oo om0
r/\\ \\(. WH216005 /’X \‘g_jl f“l[]’l[][]l\m 00101 ’ Jl/‘
|Q. A EN1293-01 N\ V
| NI 3% FN1270-0%-
ey D Y FN1278-0A :
V) 1Y) o G
\ (U A eni268-0¢ | & -\
| ‘ XB400105.- (,\< VN
Il‘@)lf}‘{ FN1285-0A FN4047-1A | -‘/}, ) [\
( NN N19T7R— | = 9281—
%) {_-3 ;é,\?\ V1 184=0A FN1278-04A FN1281-08
\‘\. . {
WA060048 \ ‘4{ : .
RE000050 oG - « 3 =@
050068 oy o i /Y*@ zr.-u[oaoog
FN1289-04 —&/ | B b 1’ D 706005 8
FN1287-0A%2_{"| 2 HIZRO 0 ZMHO6003X2, -~
R REO00L0L .~ \\jg 'I’“\
y- Fe I< 1 FIN1314-0A s | /(
FN1294-04 B .
9 l | Lﬁ Ll Y i@ nHoe036 19 /igyw AH1273-0A
{:04031!\2—@/ i >4 A
ol 7 | - P am
e FN1295-04———8) J g N1279-0A ‘ A
| 5 & FN1312-0A —
FN1288-0A L . ?_rngm.f\
FN1180-0A o,
FN1271-04
ZMBO503E % : @
> -0 I
N ﬂ\ J FN1181-04 /“\"v |
= ( P
»muomlﬂ\ - /@J//} AHI310-0A &
_/
FN1183- i]\g\[

GP-137-448 MH/L33, GP-237-448 MH/L33

15



ANITA®©

5. PRESSER FOOT DRIVING SYSTEM (2/2)
Parts No. Name of Parts QTY
FN1314-0A Connect Pin 1
FN1315-0A Spring 6
FN1318-0A Gas Jar Connect Assembly 1
FN4047-1A Reverse Block 1
RE000050 Retaining Ring 1
RE000101 Retaining Ring 2
TC16012250 Regulator Ring 2
WAO060048 Washer 1
WH216005 Washer 2
XA150125 Oil Wick 1
XB400105 QOil Cotton 1
YA050181 Pin 2
ZMBO05039 Screw 2
ZMC04010 Screw (M4-0.7x7.5) 2
ZMH06003 Screw (M6-1.0x8) 5
ZMHO06006 Screw 6
ZMH06008 Screw (M6-1.0x6) 9
ZMH06012 Screw 1
ZMH06036 Screw(M6-1.0x8) 6
ZMJ04001 Screw(M4-0.7x8) 2
ZMJ05004 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

16




ANITA®©

6. FEED DRIVING SYSTEM

mmuos

'rcmumsoﬁ;\i\’ (@ '

| J
AH4D45-0A /j’/

FN4044-0A ~ A
// s /'/‘/
& AT 7 e
WAO60048 ‘“‘Jﬁ.r/’/ g AHIZST—UA .rl:\\/_\

3 Q‘fj/ mf"“*"" @ )

;/f
REoos0 - AHIZBEOA S momz _/,/

L /@*/ 16005
AH12 FN127

FN1314

|
. L~
|| 7 g BUMOB angrsi-0n
fe b7

z@ \

mz?m J,(

=1
|
: |
ey ﬁ_k FN4051-0A
O |
j “@—— IMHO6008

GP-137-448 MH/L33, GP-237-448 MH/L33

17



ANITA®©

6. FEED DRIVING SYSTEM

Parts No. Name of Parts QTY
AH1256-0A Bushing 1
AH1257-0A Bushing 1
AH1258-0A Bushing 1
AH4051-0A Spindle 1
BB6806ZZ Bearing 1
FN1268-0A Oil Wick Fix Board 1
FN1270-0A Bushing 1
FN1271-0A Bushing 1
FN1274-0A Pin 1
FN1275-0A Pin 1
FN1277-0A Connecting Rod 4
FN1278-0A Pin 1
FN1314-0A Connect Pin 1
FN4044-0A Pin 1
FN-4045-0A Spindle 1
FN4047-0A Reverse Block 1
FN4048-0A Pin 1
FN4049-0A LowerFeed Driving Deflection Center 1
FN4051-0A Deflection Center 1
FN4053-0A Spring 1
FN4054-0A Connecting Rod 1
FN4055-0A Crank 1
FN4056-0B Spring Fix Board 1
RE000050 Retaining Ring 1
RE000101 Retaining Ring 1
TC16012250 Regulator Ring 2
TC2006200 Regulator Ring 1
WAO060048 Washer 2
WH216005 Washer 2
XA150125 Oil Wick 4
XB400105 Oil Cotton 1
ZMH06003 Screw 3
ZMH06008 Screw 5
ZMHO06010 Screw 15
ZMJ04008 Screw(M4-0.7x8) 2
ZMJ04012 Screw(M4-0.7x16) 1
ZMJ05016 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

18




ANITA®©

7. FEED DOG TOP AND BOTTEM DRIVING SYSTEM

/‘/’ | g
B o~ e q\\"j—REOODOﬁO

A

N\

// -
¢ ‘ zunoauos—u""\"\ ) N
1~ T1C16012250 | e ._/r‘ . \  FNAOL6-0A
© L@ ©F—mz08017
0 T oA R
| 0 FN4019-0A
P |.®5 \
706008 A 208017
I
I

\

GP-137-448 MH/L33, GP-237-448 MH/L33

19



ANITA®©

7. FEED DOG TOP AND BOTTEM DRIVING SYSTEM
Parts No. Name of Parts QTY
AH1256-0A Bushing 1
AH4030-0A Spindle 1
FN1115-0A Bushing 1
FN4014-0A Feed Platform Connecting Rod 2
FN4015-0A Agitate Crank Assembly 1
FN4016-0A Upper Lower Feed Deflection Center 1
FN4019-0A Crank 1
FN4020-0A Pin 1
FN4050-1A Feed Platform 1
FN4052-0A Deflection Center Wheel 1
RE000060 Retaining Ring 3
TC16012250 Regulator Ring 2
WH208017 Washer 4
WH216005 Washer 2
ZMH06008 Screw 11

GP-137-448 MH/L33, GP-237-448 MH/L33

20




ANITA®©

8. PRESSER FOOT LIFT SYSTEM

FN1206-0A

FN1210-0A ava ) | ~T:
AN k- h £ 8S
DN f
\Q o o TS

|“~\Q§}j
Ml
IMJ04001——
ZMJ05008 ——*

GP-137-448 MH/L33, GP-237-448 MH/L33

21



ANITA®©

8. PRESSER FOOT LIFT SYSTEM
Parts No. Name of Parts QTY
AH1153-0A Fixed Stand 1
AH1155-0A Connecting Rod 1
AH1200-0A Presser Guide Shaft Assembly 1
AH1201-0A Presser Guide Block 1
AH1204-0A Hand Lifter Lever 1
AH1205-0B Hand Lifter Cam Assembly 1
AH1206-0A Spring 1
AH1207-0A Presser Guide Crank 1
FN1203-0A Spring 1
FN1206-0A Spring 1
FN1210-0A Bushing 1
TC16012250 Regulator Ring 1
WAO060021 Washer 1
YC016010 Cotter pin 1
ZMHO06008 Screw 5
ZMH06031 Screw 1
ZMJ04001 Screw 1
ZMJ04005 Screw 1
ZMJ04012 Screw (M4-0.7x16) 1
ZMJ05008 Screw 1
ZML06002 Screw Cap 1

GP-137-448 MH/L33, GP-237-448 MH/L33

22




ANITA®©

9. HOOK MECHANISM

2
o
’ e
N
1) f’ ¥

AH4072-0A  AH40T3-0A m
\ A

A4070-1A

ZMB04011
P
- L\@

5 -

GP-137-448 MH/L33, GP-237-448 MH/L33

23



ANITA®©

9. HOOK MECHANISM
Parts No. Name of Parts QTY
AH4070-1A Connecting Rod 1
AH4070-2A Pin 1
AH4071-1A Bushing 1
AH4071-2A Bushing 1
AH4072-0A Press Plate Assy 1
AH4073-0A Slide Dollop Seat 1
AH4074-0A Pin 1
AH4075-1A Bushing 1
AH4075-2A Pin 1
AHG6001-0A Hook 1
AHG6023-0A Cover Board 1
ZMB04011 Screw 1
ZMB04016 Screw 2
ZMC04021 Screw 2
ZMC04029 Screw 1
ZMHO04001 Screw 2
ZMHO06008 Screw 1
ZMJ06004 Screw 2
ZMQ04021 Screw 6

GP-137-448 MH/L33, GP-237-448 MH/L33

24




ANITA®©

10. THE SECOND STITCH ASIST PART

/
/
|'IIII|l
|
/ 48630 O
; /./ SSUAL ‘ Sl
< S L'}\”//—“
— / / S .
f"/,:)//- 8 8 / / [1@3\'/// =/ st .
o g ¢ / / @ <
/ /
/ / FN1160-0A
[
/ 5
.
[
i / /
| | / 3
| || | ,:"( /// ,/*f;’ %\:
]mmﬂmn” ff / ZMH '?/ _ e
—~ ;"r / | // 4 e
."'|Ir /ll ! :
/ // / | f’{\%‘ \ FN1166-0A
[ R\ R
I /’/ / \U\‘l@) FN1165—0A
ABB130-0A f{ /

GP-137-448 MH/L33, GP-237-448 MH/L33

25



ANITA®©

10. THE SECOND STITCH ASSIST PART

Parts No. Name of Parts QTY
AG8130-0A Foot Switch 1
FN1160-0A Gas Jar Assembly 1
FN1165-0A Fixed Plate 1
FN1166-0A Inductor 1
RE000050 Retaining Ring 1
SSu4L Joint 1
U4-B630 Gas Duct 1
ZMHO06008 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

26




ANITA®©

11. HOOK HOLDER SYSTEM (1/2)

’\thh(}—t}‘\ l!\"\.\_ q'\
f,’;i;'\ T 5\
-5 <
706008

ENOBLLL ?—@ﬂ %
L iod0zt
AHGO15~ 0‘~f }\1 @)

j NG

()

END

AHBO0G-0A =
M 30«107I
T 7MHO5001

s @ ql.
TCOBO08050—2 NS

o }‘ I

s Ch &  RU200C- |
AHB004-0 \~[\ @

\ G

ZNMHO6003

BNOSTTIC

fﬂ%

@

swz:mmm—@

/

H»mm—ma7/ - T
/M
FATUT=0R

/— AH6007-0A

S{ifggﬁ—lmmo?@

s

O

V- [ \[/|Fyd026-04 -
Slliikigre -
' &

&

FNGO31-0B

FN4007- ou—@/{k

AHGO0S—0A

L J6035-0A

L T = —L2MB03029

T AHB025-04

2103002

/,\LﬁHhUlli oA

FNGOO9-0B

i

FN6006—-0A

S 7MJ06004X2
El\:\DBOOE‘?

AHB012-0A

FN4009-08

7HTU4—UU]

WAL

AHE010-0A

( X
| . . e N W

-
P

T md

P

S~

-*‘/4
L&m{\ -

i

|
—AHGO11-04 I )
AH6016-08 L

FN6017-0F

ACB0:

3-0A

B8681851TO
FN4029-0A

WA 1019005%@/)

(@

Y |
\Q/ |

-~ RB20015B (g
"~ RB20015B ?ﬂ
-~

\ FN4008-0A -~ - |
R |~ : ,:'—Rmom
i s ~
@ mﬁosnzo// _ //‘ ,
‘El* g~ mucor-os /7
; ,// ol
T ey
> e
\\\[ N4026-04
o~
f\l\[()f\()l ) ./
» >
Pe03z-08 N M —FN4005-04
Vo " \ _)—wzzom
BE300ZVY

-~

/'J

A
@@

ZMHOBOO0S

AC6031-5A
YA020200

ZMB03004

GP-137-448 MH/L33, GP-237-448 MH/L33

27



ANITA®©

11. HOOK HOLDER SYSTEM (1/2)

Parts No. Name of Parts QTY
AC6030-5A Hook Cover Assembly 1
AC6031-5A Hook Cover Assembly 1
AC6033-0A Hook Cover Hinge 1
AG3015-0A Washer 1
AG3017-0A Washer 1
AH4001-0A Spindle 1
AH6002-0A Hook Post 1
AHG6004-0A Bushing 1
AH6007-0A Oil Cotton 1
AHG6008-0A Locating Plate 1
AH6009-0A Hook Post 1
AH6010-0A Drive 1
AHG6011-0A Swing Assembly 1
AHG6012-0A Bushing 1
AH6015-0A Bushing 1
AHG6016-0B Reset elastic piece 1
AH6019-0A Pin 1
AH6025-0A Pin 1
AH6150-0A Connecting Holder 1
BB3002VV Bearing 1
BN081110 Screw 1
BN081113 Screw 1
BTNS204805 Bearing 1
BTWS204802 Bearing 1
FN4001-0B Spindle 1
FN4005-0A Retaining Ring 1
FN4007-0B Spindle 2
FN4008-0A Gear (big) Assembly 1
FN4009-0B Gear (big) Assembly 1
FN4026-0A Gear (big) 2
FN4029-0A Feed Platform Spindle 1

GP-137-448 MH/L33, GP-237-448 MH/L33

28




ANITA®©

11. HOOK HOLDER SYSTEM (2/2)

0010 \I/|evaoze—oa -
AH6150-04 J.F ~. &~ \\\F U u U J )
. _ i vl ) FUN —
-l’:,:t?;‘ 2 \\J’ >— MiooT-0n | X)) \ / 2 |
M—E = iy i
B j \ﬁ/ T EN4Q0T— ou—t‘ // 8868185170
MHOE008 FN6031-08
g | g—MBO3003 1\1[15\4 0A
H\'()-Wl?—@ﬂ Lo _ ol
MJ04027 FNA0090B|
| ] o ZU]06004X2 704001 (@ 1
AHBO1 ;—0\ o ,uwoo |
WA0B0029 .\f |
j | L j6035-04 .-\H"r‘:()](]—(].-\ ‘ I
e L 7B03029 o 1\
AHEO09—0A ~. e ) k
o FNAOOB-08
LD-7-AH6025-0A *ﬁl\a |‘ e o ’\\&K J%Rmos"o J
I AN P
| @@J nBO o % \ f\(am.—m
21103002 "ajr s | g
. AI16012-04 o7 Y mate )
-, ~{AHE019-0A »’1 el f\i
TGosReecs ’%Js ) § \ = 7~ RB20015R )
4 \\ \f\inab (M,/ _/’
-*Jfl‘ IK - &
AHB004-0 \ g ,_“"'* z\u[u(m 5 .~ \( g@
| thmz N )2 @ }—[\ 00504 |
ZMHOGO03 L e \
BNO811 l[)—ﬂ% A ( R ZMHOBO0S
Ve | wi222001
| L
. | )
I -; i BB3002VY
_II‘ AHO5001 —AHG011-0A | 7
N o~
AG3015-01 {(‘—’j 7 AHB016-0B -
TN\ AC6031-5A
sl = } ACB030-5A
N x AHB002-0A ‘ YA020200
SENEA00TR0 N P 5 FNGOOU—0B .T
FNOD1-0B——" -
(</ o = 000N/ FN6017=0r L ) ZMB03004
4 .
N ? I I %\ 704008 4!;*
TFNG006—0R AC6033-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

29



ANITA®©

11. HOOK HOLDER SYSTEM (2/2)

Parts No. Name of Parts QTY
FN6006-0A Lid(left) 1
FN6007-0A Lid(right) 1
FN6009-0B Ball 1
FN6017-0B Cover Plate 1
FN6031-0B Cam (Left) 1
FN6032-0B Cam (right) 1
J6035-0A Spring Plate 1
RA300320 Retaining Ring 1
RB20015B Retaining Ring 2
RU20UC-2 Tighten Belt 1
SEN2300700 Rubber Stopper 1
TC08008050 Regulator Ring 1
WA049006 Washer 2
WAO060029 Washer 1
WH222001 Washer 1
YA00200 Pin 1
ZMB03003 Hook 1
ZMB03004 Screw 1
ZMB03020 Screw 1
ZMB03029 Screw 1
ZMB04075 Screw 1
ZMH03002 Screw 1
ZMH04002 Screw 1
ZMH05001 Screw 4
ZMH06003 Screw 2
ZMHO06008 Screw 2
ZMHO06015 Screw 1
ZMJ04001 Screw (M4-0.7x8) 2
ZMJ04008 Screw 1
ZMJ04027 Screw (M4-0.7x8) 1
ZMJ06004 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

30




ANITA®©

12. THREAD CUT SYSTEM (1/2)

%?—mmoza vmsosnu_g);gq
ZMC02002 L i
g :__ETQ—ACG”H" @5 AG6114-0A
o ﬁﬁ —AC6117-0A g ! llAGﬁllS—G
@ ! | AGBL13-14
;\ ] =, o
(B, ™~ /—f’:%l gﬁ}”/,/
.ﬂ%\/»’\.‘ §P 7 MEr— YAOBO15A L T3 -
e /‘\\.ﬁ/.)ﬂ. ,«@ .///(-
NN TR (R — | D e
ST | | —_—
| v R | D) am1z-0n
AC6111-0A Y | //
= ZMJ04005
AN @5 208008 > N§\
AG3034-0A—\ Ty~
mmsoom—g YA040135 Ag} @ &
’SJ; 87&06116_0& JE RU010100X2
e i oz S | |0
ZMH06003
AG3033-0A—| zxmw;l
e Vi IMH04012 y
| @5) 20003 Eﬁ
}2 ~ %L ( W—"
& -
AG6115-0A mlﬂ—@hf_ | | F“T /
ZHJ03002X2 fgf?;%! B e
! 4 . J.; fo\ '\
o e T o ey (e g0 e _::.____
\ ST L\ VA (S | FN6OTI-OA
FNG030-0A o .
nao24—3c4sg>___;_w| ‘ ; s
FN6027-0B al]
MHOG002—B REO00030 00 b0

GP-137-448 MH/L33, G

P-237-448 MH/L33

31



ANITA®©

12. THREAD CUT SYSTEM (1/2)

Parts No. Name of Parts QTY
AC6111-0A Fixable Knife 1
AC6116-0A Knife Shaft Tube 1
AC6117-0A Thread Gripping Spring 1
AC6118-0A Fixable Knife Support 1
AG3032-0A Screw 1
AG3033-0A Movable Draft Arm 1
AG3034-0A Movable Draft Arm 1
AG6113-0B Swing Arm Assembly 1
AG6113-1A Swing Arm 1
AG6114-0A Washer 1
AG6115-0A Movable Knife Draft 1
AH6108-0A Movable Knife Support 1
AHG6112-0A Connecting Rod 1
FN6024-3C Driving Arm 1
FN6025-0B Solenoid 1
FN6027-0B Fastener Spring 1
FN6028-0A Thread Cut Puller 1
FN6029-0A Resume Cam(right) 1
FN6030-0A Resume Cam(left) 1
FN6071-0A Regulator Plate 1
FN6073-0A Spindle 1
FN8140-0A Junction box 1
RE000030 Retaining Ring 1
RE000060 Retaining Ring 1
RU010100 Tighten Belt 2
VJT62808B Tie-in 4
VW023113 Electrical Wire 1
WH?208008 Washer 1
WH208010 Washer 1
YA040135 Pin 1
YAQ06015A Pin 1
ZMA04006 Screw 1
ZMA06002 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

32




ANITA®©

12. THREAD CUT SYSTEM (2/2)

IMC02002

2004001 ;alﬂ]faimsm—m :

w\%\ ¥

P
CI?’\'/ )

IJ]V }:‘ /
Trmﬂnm b G

-AC6118-0A

ZMC02005 &) 208008

ZMHOB003x 4—% YAﬂ40135

FN6028-0A

FN6030-0A

o 0402
é;gi'-?—:?—manom

=g
A6108-0A— = -z puaosoozn

[2— RE000060

¥ ﬁ\y ﬁ} ﬁ% AC6116-0A

vmsosnxnl_g)}_&
ez | T —

@5 AG6114-0A

TAgs113-0

| AG6113-14

— 0 R
AG3034-0A— \Clﬁ’\)
A
= RUC10100X2
a0z | (P
=
463033-0A— ZMH06003 ZML04001
ZHH04012 HE &
i1/

@33 mm50|03 @

wﬂzoaolo—((@ | RO f HTOZE_OB /‘{/

znuuanozxz f __,J p—
f « _4 W@»_..___ =] FN6OT1-0A
FNG60T3-0A \ s"‘, S e %
a0 = FN6027-OB o j
TE05002—B Rmaooao

AF4011-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

33



ANITA®©

12. THREAD CUT SYSTEM (2/2)
Parts No. Name of Parts QTY
ZMB04048 Screw 1
ZMC02002 Screw (M5-0.8x10) 1
ZMC02005 Screw (M5-0.8x10) 2
ZMG05055 Screw 1
ZMH04012 Screw (M4-0.7x20) 2
ZMH05002 Screw 1
ZMHO06003 Screw 4
ZMHO06003 Screw 1
ZMJ03002 Screw (M3-0.5x12) 2
ZMJ04001 Screw (M5-0.8x10) 2
ZMJ04002 Screw 1
ZMJ04005 Screw 1
ZMJ05003 Screw 1
ZMKO04023 Screw 1
ZML04001 Screw Cap 1

GP-137-448 MH/L33, GP-237-448 MH/L33

34




ANITA®©

13.WINDER SYSTEM

FN1492-0A

\Q?—h FN3224-0A
D&: T

T or—maas-oa

g o

\ g

FN3210-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

35



ANITA®©

13. WINDER SYSTEM

Parts No. Name of Parts QTY
3450322000 Friction Wheel 1
AH3217-0A Bobbin Winder Seat 1
AH3221-0A Winder Driving Wheel 1
FN1492-0A Spring 1
FN3210-0A Winder Driving Assembly 1
FN3212-0A Spring 1
FN3213-0A Winder Driving Spindle 1
FN3214-0A Bobbin Winder secant Sword 1
FN3215-0A Winder Driving Support 1
FN3216-0B Feel Valve 1
FN3218-0A Dollop 1
FN3219-0A Hook 1
FN3220-0A Winder Driving Support 1
FN3223-0A Bobbin Winder Drive 1
FN3224-0A Pin 1
FN3225-0A Pin 1
RE000050 Retaining Ring 1
ZMB040438 Screw (M4-0.7x9.5) 2
ZMH06006 Screw (M6-1.0x6) 2
ZMJ03001 Screw (M3-0.5x10) 3
ZML03003 Screw Cap 1
ZMT03012 Wood Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

36




ANITA®©

14. THREAD TENSION ADJUST SYSTEM (1/2)

P

FN1028—4A — ] — __;_—_-:__, ___‘P'(-D
= —FNI028-TA |
/\\;\ '1'6\
D~ S ﬁ?_zumsaos U4-B1100
| A
U FN1028-14 |
FN1028-TA—§, i’/
\ e L /\\ /’m_\\ m| 14029
e % ~
g — 7MJ03005 - "\\ %
FIN1028-6A . -
03-0A - ’\‘\ 4B1026-0A
mmuz 1028-54 E1025~2.\
QE{:OSHM — AG1028-0A ¢
e

~

N

~.

FN1033-0A— 1@ £5 |
muaﬁmﬁ{y{/)\ '“@\n’;\’lr-

FN1037-0A—\Z—

AC1023—0A

1025-2A
{j E1021-2A
@ 11001
(f"
J1035-0A
J1035-0A
AC1031-0A
| 7103404

AC1021-0A

FN1026-0A

AC1034-1A
% WA040017
& mmo'n S
| 1031—0.&
FN1039 0A
f’,‘/ 4, moaam
WAD30001 I
@  7UB03005 ﬂ

FN1020-1A

GP-137-448 MH/L33, GP-237-448 MH/L33

37



ANITA®©

14. THREAD TENSION ADJUST SYSTEM (1/2)

Parts No. Name of Parts QTY
AB1026-0A Spindle 1
AC1021-0A Thread Guide Spring 1
AC1023-0A Thread Eyelet Tray 1
AC1030-0A Thread Guide Disk Washer 1
AC1031-0A Thread Guide Disk Washer 2
AC1034-1A Adjusting Nut 1
AG1028-0A Pin 1
E1021-2A Adjust Spring 1
E1025-2A Thread Guide Disk 2
FN1020-1A Thread Assm. 1
FN1021-0B Regulator Plate 1
FN1025-0A Thread Guide Disk Spindle 1
FN1026-0A Thread Guide 1
FN1027-0A Wring Spring 1
FN1028-1A Valve Body 1
FN1028-2A Gas Valve Lid 1
FN1028--3A Airproof Mat 1
FN1028-4A Valve Core (short) 1
FN1028-5A Valve Core (long) 1
FN1028-6A O-ring 1
FN1028-6A O-ring 1
FN1028-7A Joint 1
FN1033-0A Bushing 1
FN1034-0A Pin 2
FN1035-0A Bushing 1
FN1036-0A Spring 1
FN1037-0A Loose Thread drive 1

GP-137-448 MH/L33, GP-237-448 MH/L33

38




ANITA®©

14. THREAD TENSION ADJUST SYSTEM (2/2)

P
w8 N im0
=\ A5 ~ 3005  U4-B1100
® "I T |
| .
U L FN1028-1A } {’ T0ameRA
FN1028-TA 1L
\ By | é i ‘%};muzs -34 //\ e
B —7gosc0s | GE) FN1028-6A
\ @ L :I— - / - / ~
\\ — FN1028-6A /3

momz e =1 —mN1028-54
10344:@\
Qﬁ \ /

J1035-0A
J1035-0A

FN1036-0A P J,ﬂ\“l Sr o ,
\ FR1037T-0A— 2 / i WNOF |
(@ ~. ~. “@
\ ZNB04033 {8~ gt ‘\‘\ FN1026-04 48
- FN1048-0Ax 2 e e

WA040017

~

ZHZBMOT]
\
~
A 103 l—ﬂﬂ
T"NIM—DA FN1039 0A
WA030001
ﬂIBOZiOOE

FNL033-0A— 1@, S | \// S b
b e e
4 (>,

ng

‘%
]

,'«\ AB1026-0A \
EIUZEFZ.‘\
AGIOZS—DA glﬂZﬁ—z&

E1021-2A

AC1031-0A

J1034-0A
| AC1021-0A

FN1020-1A

GP-137-448 MH/L33, GP-237-448 MH/L33

39



ANITA®©

14. THREAD TENSION ADJUST SYSTEM (2/2)

Parts No. Name of Parts QTY
FN1038-0A Bushing

FN1039-0A Raise Thread Cover
FN1042-0A Guide Thread Disk
FN1043-0A Guide Thread Disk
FN1044-0A Spindle

FN1048-0A Washer

J1034-0A Converse Direction Disk
J1035-0A Thread Guide Disk
U4-B1100 Gas Duct

WAO030001 Washer

WAO040017 Washer

YD025016 Pin

ZMB03005 Screw (M3-0.5x4)
ZMB04033 Screw (M4-0.7x12)
ZMB04071 Screw (M4-0.7x6)
ZMC04029 Screw (M4-0.7x8)
ZMJ03005 Screw (M3-0.5x6)
ZMJ04028 Screw (M4-0.7x8)
ZSN11001 Screw Cap

GP-137-448 MH/L33, GP-237-448 MH/L33

40




ANITA®©

15. THREAD TENSION ADJUST SYSTEM (1/2)

anzs—u — 5 o

. et ]
_ . \T’ Mo | @
Gk 7 | 3005  U4-B1100
H
U&—Bllﬂo—‘
FNL028- m—,g o
\\\ \;

\ e 1028-2A

FN1028-1A | ==
\
‘ 1028-3A /\.

\\ 03005 FN1028-6A
\ —gos | @ |
| FNL028-6A _ 77
// . mamze 04

mo.mz 03541.\ e 1028-54 o - E1025-2A
1034-0A - 1025-24
*L ~J qﬁ\ \\1‘\ mmz&m E1021-2A “\

‘\ ) -~ & / - 11001 ™~
FN1033-0A— 161 ,ﬁ "2\ L L o P anzs—o.\ % g
ap ), \f e : AC1030-0A
FN1036-0A 0 ™y, jﬁ\:h e 3 J1035-0A
ANG— - = ) | J1035-0A
4, AR1037-0A—\7~ S P N\
-~ G0 o A acmal-m

~ A [ _."

NN Ly

B e

asoas &:m O . FN1026-0A @\(\ Aler
iy <

26016 ﬁ% VAO40017
\\ FN1044-0A E/ TMB04071

e

v
\\ FNL027 \%
R FN1043-0A 031-04
\ FN1042-0A j}; FN1039 0A
RN AC1023-0A 8,/ \/ . 103804 [] ﬂ

\\ g‘ 03;;[:)1 005
. 3 1

-

FN1020-0A

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

15. THREAD TENSION ADJUST SYSTEM (1/2)

Parts No. Name of Parts QTY
AB1026-0A Spindle 1
AC1021-0A Thread Guide Spring 1
AC1023-0A Thread Eyelet Tray 1
AC1030-0A Thread Guide Disk Washer 1
AC1031-0A Thread Guide Disk Washer 1
AC1034-1A Adjusting Nut 1
AG1028-0A Pin 1
E1021-2A Adjust Spring 1
E1025-2A Thread Guide Disk 2
FN1020-0A Thread Assm 1
FN1021-0B Regulator Plate 1
FN1025-0A Thread Guide Disk Spindle 1
FN1026-0A Thread Guide 1
FN1027-0A Wring Spring 1
FN1028-1A Valve Body 1
FN1028-2A Gas Valve Lid 1
FN1028--3A Airproof Mat 1
FN1028-4A Valve Core (short) 1
FN1028-5A Valve Core (long) 1
FN1028-6A O-ring 2
FN1028-7A Joint 2
FN1033-0A Bushing 1
FN1034-0A Pin 1
FN1035-0A Bushing 1
FN1036-0A Spring 1
FN1037-0A Loose Thread drive 1
FN1038-0A Bushing 1

GP-137-448 MH/L33, GP-237-448 MH/L33

42




ANITA®©

15. THREAD TENSION ADJUST SYSTEM (2/2)

FN1028-44 — = ~ T

T T I/'
— sk | Y
U4-B1 1004‘

3006 U4-B1100
FN1028- TA—FQ,-{ .
\“\ A

/ >
ol “\
Dsm 7l mamza o

msma 5, O 1025-24
‘L s “ e ~ AG1028-0A E1021-2A “\,\

"'\-.\\I

2\ 11001
AN1033-0— 0. /WA \, ! e Tl TNMEA }é éﬂ, -
m“'f"’j’ S ‘ ) . @ i --\."_:' 030 0A
FN1036-0A \&*x \@\Qj,«\_ y Y | Jwa%%‘;ﬂ
™~ RN1037-0A N2 > > AN
e 5 'y AC1031-0A
ZHBO4 o . .98 .
L - ENIOAS-0AX2 g \;m\*»\ FN1026-0A : YL ACL021-0A
; . € i
\\ S 25016 / WA040017
~ FN1044-04 . - S

S u\“é“z&« WA030001

M &. imsoos N “

FN1020-0A

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

15. THREAD TENSION ADJUST SYSTEM (2/2)

Parts No. Name of Parts QTY
FN1039-0A Raise Thread Cover 1
FN1042-0A Guide Thread Disk 1
FN1043-0A Guide Thread Disk 1
FN1044-0A Spindle 1
FN1048-0A Washer 2
J1034-0A Converse Direction Disk 1
J1035-0A Thread Guide Disk 2
U4-B1100 Gas Duct 2
WAO030001 Washer 1
WAO040017 Washer 1
YD025016 Pin 1
ZMB03005 Screw (M3-0.5x4) 1
ZMB04033 Screw (M4-0.7x12) 2
ZMB04071 Screw (M4-0.7x6) 1
ZMC04029 Screw (M4-0.7x8) 1
ZMJ03005 Screw (M3-0.5x6) 2
ZMJ04028 Screw (M4-0.7x8) 2
ZSN11001 Screw Cap 1

GP-137-448 MH/L33, GP-237-448 MH/L33

44




ANITA®©

16. NEEDLE DISTANCE ADJUST SYSTEM (1/2)

FN1215-04
WA060015

RE000050

AJ04002 ZMJ04005
WA049006 _
RU20UCO5 o
. oo e 204071 | BT e
' S OSTA) —PNLI3T-0A
o) meosos| T g BRSNS
e D~ /(/ i . ’,/ Iy \|I|| Iﬁ:&?\\\
7 o s Pt W06 4
7MBo2001  WAO20005 e s S I
( :Z = P
U4_B40 '*\_\ /"_ . o ZIJ04012
- Ka‘f! /
O AN1156-4A L/ f \
g acisez-on| < | 7))
f«’z\%g” N AN @ —
THT05007 H%\ ) ZMHOG014 )/_/ ; @Q ,L
& ‘ "”T’% 6 L4010 WEOOO00 (¥
I Y
m121§N—:)i”m \“‘“\ i:“ “\(J 1 P
A{nsgmf]\\ ~ amoe0ss By [ sz
4 AG1390-04 T N
o @;\’( \‘\“ o Q) —ac12006200
II | ‘ ‘ U4-B400
. ; g
\..I“ \ A |.,, FN1156-44
o) /)\J(.-ﬁbag 1 i &
%Q‘ ! \ g 7%’
W) / A

LAY

IMT05007X2

GP-137-448 MH/L33, GP-237-448 MH/L33



ANITA®©

16. NEEDLE DISTANCE ADJUST SYSTEM (1/2)

Parts No. Name of Parts QTY
AG1231-0A Eccentric Pin 1
AG1390-0A Shaft 1
AG1391-0A Bushing 1
AG1392-0A Bushing 1
AH1215-0A Feed Regulator 1
AH1224-0A Dial Assembly 1
AH1225-0A Dial Assembly 1
AH1229-0A Connecting Rod 1
FN1156-4A Joint 2
FN1167-0A Air Jar 1
FN1167-0A Air Jar 1
FN1214-0A Reverse Stitching Crank 1
FN1216-0A Spindle 1
FN1217-0A Spring 1
FN1218-0A Bushing 1
FN1219-0A Regulating Arm Assembly 1
FN1229-0A Connecting Rod Assembly 1
FN1230-0A Crank 1
FN1237-0A Bracket 1
FN1238-0A Journey Switch 1
FN1239-0A Touch Switch 1
REO000050 Retaining Ring 1
RE000080 Retaining Ring 3
RU20UC05 Wiring Button 1
TC12006200 Regulator Ring 1
U4-B400 Gas Duct 2
WA029005 Washer 1
WA049006 Washer 3

GP-137-448 MH/L33, GP-237-448 MH/L33

46




ANITA®©

MJ04002

16. NEEDLE DISTANCE ADJUST SYSTEM (2/2)

04005
VA049006 :
RU20UC05 o
AHI216-0A PHLEG. J@/ ) 20Tl | B e
o ommew| 7 g g S s
< Lf e~ /'/ ! sy - ™ fq&'\
7~u | " - g & &, T 4
‘4 S&_\\,/‘ 7 S o | muzsson | e T
2 P 2Bo2001  WAO29005 ] = P > i
Jﬁj_ ' ?'\,.—/ ’ M—Mot B % / 7 IMJ04012
= 2 > T R"’t:s";,-’_.-' /
- r@)\/\ REC00080 P et N \
A FNL218-0A ——FNLG6-4A o\ eis0-0n A0 )
at —FN1167-0 NN
' <. RE000080 f“’z\ R | - "\C-/( @
S 05007 %\ Yo @ ' »
& ‘ M e V@\L .. £ ZML04010 WE000060 €4
I 21?_317—0.4. . IR He, ~ AHL225-0A
1 v ~ xk
AGISBHIT\\\ P ZMH060 /\&J JERSPEN
AG1390-0A NP @&
€ 206003 )/)’@ S g /./‘\.)—mzouszoo
- NG U4-B400
\ \ Pea S 704008
\ 8§~ "0 A & | FN1156-44
\ — e WAt ) .
Y L P Y Y, 4jodo01 04012 —2 |
. D TA069001| B FNR) e | o
Q20 ¥\ - WA060021 IO
oA 8 P NS
o '\% )y\ AH1225-04 ¢ /
P : /
7 ) L] |VAQBDO1S
e P 553 se1zs-on ? -
FNI219-0A g )é; M ¢ &
TR 230-0A [
WA060015 *%ﬁ AR |
o P | .
Reoooos0 | |0 T T—
LJ'@J ZHH06008

GP-137-448 MH/L33, GP-237-44

8 MH/L33

47



ANITA®©

16. NEEDLE DISTANCE ADJUST SYSTEM (2/2

Parts No. Name of Parts QTY
WAO060015 Washer 2
WA060021 Washer 1
WAO069001 Washer 1
WEO000050 Washer 2
ZMB02001 Screw (M2-0.4x9.5) 1
ZMB03037 Screw (M3-0.5x10) 1
ZMB04071 Screw (M4-0.7x6) 1
ZMB05047 Screw (M5-0.8x16) 2
ZMHO06003 Screw (M6-1.0x8) 1
ZMH06008 Screw (M6-1.0x8) 3
ZMH06014 Screw (M6-1.0x16) 1
ZMJ04001 Screw (M4-0.7x10) 1
ZMJ04002 Screw (M4-0.7x10) 2
ZMJ04005 Screw 2
ZMJ04008 Screw (M4-0.7x6) 1
ZMJ04012 Screw (M4-0.7x12) 5
ZMJ05007 Screw (M5-0.8x16) 1
ZML04010 Screw Cap 2
ZMT05007 Wood Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

48




ANITA®©

17. REVERSE STITCHING HANDLE

N )
‘N
SN
AH1171-0A
WA120008 -
i e
(A w’l }\4\
A S
“\Q‘T\Iﬁ
& Ho—-— —I* |
RE000101 L T_rm_u_ A\
ZMBO4048

AHL173-0A

AH1156-0A

RN

FN1156-8A——/ ) %

OPP0050100—2
ZMK0603 ;\%

)

ZrHDSOUS

( AN

@,?/ D)
]

i 1161-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

49



ANITA®©

17. REVERSE STITCHING HANDLE

Parts No. Name of Parts QTY
AH1156-0A Gas Jar Assembly 1
AH1156-1A Valve 1
AH1156-2A Valve Body 1
AH1156-5A Connecting Rod 1
AH1161-0A Pin 1
AH1170-0A Plate 1
AH1171-0A Reverse Stitching Handle 1
AH1173-0A Reverse Stitching Pole 1
FN1156-3A Obturating Ring 1
FN1156-4A Joint 1
FN1167-0A Air Jar 2
FN1172-0A Tension Spring 1
OPP0050100 O RING 1
RE000101 Retaining Ring 1
U4-B400 Gas Duct 1
U4-B630 Gas Duct 1
WA120008 Washer 2
ZMB040438 Screw (M4-0.7x9.5) 2
ZMH06003 Screw 1
ZMJ04005 Screw 5
ZMJ05008 Screw 2
ZMKO06032 Screw 1
ZMT05007 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

50




ANITA®©

18. DRIVING CONTROL PARTS

T
\L‘DL VJH8821-10

VJB8821-09

>l
FN8025-0A (%%} f% vmal—nax? /

L7 5 VJH8821-04 |
; P | & °

AY

V4

'
il

(1111 ]]

b

) I|
;]
|

i
{

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

18. DRIVING CONTROL PARTS
Parts No. Name of Parts QTY
AFR-200H Barometre 1
AH5200-0A Plate 1
ES7104-0A Carriage 1
FN5100-0A Plate 1
FN8025-0A Control Panel 1
G4-CTC602 Tie-in 1
G4-QMP20 Tie-in 1
STEZ00003A Pole 4
U6-B1320 Gas Bushing 1
VJH8821-03 Tie-in 7
VJH8821-04 Tie-in 1
VJH8821-09 Tie-in 1
VJH8821-10 Tie-in 1
ZMB04048 Screw 3
ZMJ04001 Screw 2
ZMJ04005 Screw 2
ZMJ04031 Screw 2
ZMT05004 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

52




ANITA®©

19. OIL SUPPLY SYSTEM

R

N RU408-11
W=y
i,/ XPa00290

qu/ %A200650 i}

-
YP350185
_ )L‘ XA200550 YP350185

YA200550

RU408-11 RU408-18

XP500800
i/ XA301700 RUAGS-11
XP500600

(1| p——

T
2

b
XP500370

l MBODBIIJ\

GP-137-448 MH/L33, GP-237-448 MH/L33

53



ANITA®©

19. OIL SUPPLY SYSTEM

Parts No. Name of Parts QTY
AG4003-0A Lid 1
FN1272-0A Nail 9
FN4470-0A Pump Assembly 1
FN4477-0B Bracket 1
FN4478-0B Spring 1
FN4483-0A Felt 1
FN4484-0A Oil Fence Plate 2
FN6610-0A Guide Thread Disk 1
FN6640-0A Guide Thread Disk 1
RU408-11 Wiring Button 2
RU408-18 Wiring Button 3
XA200550 Oil Wick 1
XA200800 Oil Wick 1
XA300250 Pipe 1
XA300810 Oil Wick 2
XA301384 Oil Wick 2
XA301700 Oil Wick 1
XP300290 Pipe 1
XP300410 Pipe 1
XP300900 Pipe 1
XP350185 Pipe 2
XP350360 Pipe 1
XP500105 Pipe 1
XP500370 Pipe 1
XP500600 Pipe 2
XP500800 Pipe 2
ZMC04005 Screw 1
ZMJ04002 Screw 4
ZMJ04008 Screw 1
ZMQ04021 Screw 2
ZMT04007 Screw 4

GP-137-448 MH/L33, GP-237-448 MH/L33

54




ANITA®©

20. THE SECOND VOLUME IS SET TO INTERACT PRESSER
FOOT LEVER

= ZMB0G021

Chil

NS\ F1362-0A

—— FN1366-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

55



ANITA®©

20. THE SECOND VOLUME IS SET TO INTERACT PRESSER FOOT LEVER

Parts No. Name of Parts QTY
AH1360-0B Upper Lid Assembly 1
FN1362-0A Rotate Spanner 2
FN1363-0A Spring 6
FN1365-1A Cam seat (2) 2
FN1366-0A Dial Assembly 1
FN1366-1A Dial Assembly 1
FN1367-0A Drive Cam 2
FN1368-0A Shockproof Mat 1
OBMO00080 Ball 6
OPP0060300 O-ring 4
SEN157055A Rubber Plug 2
WAO050012 Washer 2
ZMB05021 Screw 2
ZMB05039 Screw 4
ZMBO05047 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

56




ANITA®©

21. TABLE

EP7020-0AX2 E A~

/’?mm\jahg/ﬂ\

s P
" AGTIBA-0A .@%maaouz/,/&
| S
TA109006 < )
Moy _ A ersilol
S, .&Q@/ A\ \ ? VALO006 .
e NY)  RE000080 o
\\ ABTOS0-0A .~
WAOB00L012 —Go>
WB0S000AKZ—Gp . AT0e0-Oh
7SL20010%2— 2

N\

GP-137-448 MH/L33, GP-237-448 MH/L33

57



ANITA®©

21. TABLE
Parts No. Name of Parts QTY
AG7151-0A Plate 1
AG7154-0A Roller 2
AH7016-0A Belt Cover 1
AH7028-0D Ramp 1
AH7028-0E Ramp 1
AH7050-0A Guide Rail 1
EP7020-0A Plate Screw 1
RE000090 Ring 2
S-JJ-CSU-8868 Table Top 1
S-JJ-CSU-8868M Table Top 1
WAO080010 Washer 2
WAO089005 Washer 1
WA109006 Washer 2
WB080004 Washer 2
ZMB05011 Screw 1
ZMJ06003 Screw 2
ZML08002 Screw 1
Z51.20010 Screw 1

GP-137-448 MH/L33, GP-237-448 MH/L33

58




ANITA®©

22. MOTOR

AH1107-0A

GP-137-448 MH/L33, GP-237-448 MH/L33

59



ANITA®©

22. MOTOR
Parts No. Name of Parts QTY
AH1100-0B Upper Shaft 1
AH1107-0A Wheel Base 1
AH1320-0A Upper Timing Belt 1
AH1341-0A Screw 2
AH4320-0A Motor Stand 1
AH4334-0A Screw 1
AH7018-0A Belt Cover 1
ZMB05036 Screw 2
ZMHO06008 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

60




ANITA®©

23. OIL TRAY

RE000040X2
IUj06003 | ACT036-0A
i:‘___f\,\‘/%mna'r—m

Fo_ a7
e o
S Pp1284-0A
05008

h L \
WAL00028 g, [D12840A

P
AC7034-0A——
ZMT06004
5100703000 18
-
g
510034190:1—',’?
ZWD0E012 [/
5100345200 ,f,.f 004
5100345300 /|
AHT015-0B

GP-137-448 MH/L33, GP-237-448 MH/L33




ANITA®©

23. OIL TRAY
Parts No. Name of Parts QTY
5100341900 Arch Connecting Rod 1
5100345100 Arch Support Shelf 1
5100345200 Stand Fixer 1
5100345300 Rubber 1
5100345400 Arch Baffle 1
5100703000 Arch Support Shelf Assembly 1
AC7033-0A Shaft 1
AC7034-0A Arch Fixer 1
AC7036-0A Roller 1
AC7037-0A Roller Shaft 1
AC7039-0A Spring 1
AG7036-0A Foot Stand Spring 1
AH7015-0A Oil Tray 2
AH7015-0B Oil Tray Assembly 1
PD1284-0A Shaft Washer 2
RE000040 Retaining Ring 2
WA100028 Washer 2
XB329003 Oil Cotton 1
XB400086 Oil Cotton- 1
ZMA05002 Screw 1
ZMD06004 Screw 1
ZMD06012 Screw 1
ZMJ05008 Screw 1
ZMJ06003 Screw 1
ZMJ06004 Screw 1
ZMT04003 Screw 5

GP-137-448 MH/L33, GP-237-448 MH/L33

62




ANITA®©

24. ACCESSORIES (1)

|i JT050-0A-A i H J7050-1A-A -
° it
J ) et
///ie //%{1‘;?'
o G
/ ~ah e
s /:;

GP-137-448 MH/L33, GP-237-448 MH/L33

63



ANITA®©

24. ACCESSORIES (1)

Parts No. Name of Parts QTY
AG6200-0A Filtrate Tie 1
FN6079-0A Upper Thread Clamping Assemby 1
FN7170-0A Aside is 1
FN7181-0A Wall Unit 1
FN7182-0A Wall Unit 1
J7050-0A-A Thread Stand 1
J7050-1A-A Thread Stand 1
ZMG04079 Screw 1
ZMH04008 Screw 2
ZMJ05001 Wood Screw 2
ZMT04004 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

64




25. ACCESSORIES (2)

ATOIH-0A TLC01E BHTODE-DA
E- — {-I*.j:_}_d] L ~—
" —
AT0I0-1A TREBIT208: INDFILTHEL
i
— ;jf THTOB00T
__‘-\._'=F'
b - 1
FNTO10-04 GTOL4-Gh i i
4 L
ATOL2-24

ATII0-2A FHT130-04 FNTEE-0A




ANITA ©

25. ACCESSORIES (2)

Parts No. Name of Parts QTY
8370910900 Vinyl Cover 1
A7010-0A Screw Driver (Small) 1
A7010-1A Screw Driver (Medium) 1
A7010-2A Screw Driver (Large) 1
A7012-2A Qilier 1
AC7006-0A Bobbin 1
AG7021-0A Back Button 1
FN7010-0A Cross Driver 1
FN7022-0A Back Button Seat 1
FN7026-0A Shockproof Rubber 1
FN7130-0A Lock Pin 1
G7014-0A Forceps 1
INDPX17#21 Needle 1
RU010200 Tighten Belt 1
TLAOQ20 0 1
TLAO40 Hexagona Wrench 4.0mm 1
TLAOS0 Hexagona Wrench 5.0mm 1
TLCO015 Straight Hexagonal Driver 1
TLLO25 Hexagona Wrench 2.5mm 1
TLLO30 Hexagona Wrench 3.0mm 1
TRB07x08 Open-End Wrench 1
ZMC06012 Screw (M6-1.0x10) 2
ZMT05007 Screw 2

GP-137-448 MH/L33, GP-237-448 MH/L33

66




ANITA ©

26. GAUGE PARTSLIST

= = 5‘\.\ )
MT04007 I_ sy P L ‘“&G%%W
— Kﬁ:‘ ?g: /,] o, 2N o
L I|@ |‘ \\d' T P . %
W \§ ¥ 14 '“wqa/f )/ //l/ \Tj‘
) FNIOT6-1A_ /
|| i = il
k‘gﬁ/ FN1076-0B Ip02G14 " 1E~m A nﬁu
) 7MH03002
r—’- $ AH6029-0B “ % AH6029-0A u H
At
mm‘f ﬁ 5/5 ;‘}a— YDO014005
PORE ' rf
& K\ T FN1076-0A Qiozm

! \?\&/ ZMH03002
= “\QD e
>

Mtjn/\ mmswn@\
< 2O\
M)

GP-137-448 MH/L33, GP-237-448 MH/L33

67



ANITA ©

26. GAUGE PARTSLIST

Parts No. Name of Parts QTY
AH4080-0A Corner Board (L eft)
AH4080-0B Corner Board (L eft)
AH4081-0A Corner Board (Right)
AH4081-0B Corner Board (Right)
AH4082-0A Corner Board (L eft)
AH4083-0A Corner Board (Right)
AH6029-0A Shuttle Base Cover Board
AH6029-0B Shuttle Base Cover Board
FN7016-0A Belt Cover

FN7016-0B Belt Cover

Y D014005 Spring Pin

ZMB0514 Screw

ZMHO03002 Screw

ZMJ04005 Screw

ZMJ04007 Screw

ZMQ04021Q Screw

ZNHO04009 Screw

GP-137-448 MH/L33, GP-237-448 MH/L33

68




ANITA ©

69

GP-137-448 MH/L33, GP-237-448 MH/L33



ANITA ©

PR
(N

6048-6A
\t\@‘]—“ﬂ

LAHGUEI—Z. 5A

(R

“I\\\ A AH6048-0A
~

L

—AHB6051-3A
3

E11/2.5/R/6 EL1/2. 5/R/8 E11/3/R/! [E11/3/8/13 ]
S X17H18~22 &) | INDPX17#18~22 H—mnrxmzz-«% &memznum
W |I U '-_ |
P _
‘\‘%\\L_aﬂ—mza?—am -g:ﬂ_\ kS AH1237-2. 5A "\?1\ é‘;ﬂ—mmmn qﬂ vj FN1241-0D
S A A \ A
IRy 2 14
O N RN, — 24208 \&,—mmzm
\:\Eg’k—mum-m &Q}y—mmm Qg} YA

/:Qx;z“\

I—AHGMS 12A

\ ||\J/

E11/2.5/1/8

ﬁ H»mnmmar-zz

'\ﬁﬁ ‘L\;ﬁ—amzs'( 2. 54

—TFN1242-0A

S

S

r~ AH6051-2. 5L
Q

GP-137-448 MH/L33, GP-237-448 MH/L33

70




ANITA ©

NEEDLE
HOLDER

NEEDLE

PRESSER
FOOT

WALKING
FOOT

PROTECT
HAND

GAUGE
SIZE

FEED
DOG

E16/2.5/4/6

%—Am 0750404
&)

—INDPX17818~22

AH1237-2. 5-4B

T\H]N'ﬁ 470
Q>

FN1240-048A

AHGOS1-2. 5-4A

@)—m 0750504

DH INDPX17%18~22

ﬂ

\ -"—\HIJ% —050C

—— AHB048-8-5A

K

L AHB051=2

Jl
Jl
=

E16/2.5/6/8

&-\IJIUH—GGOJ\
le,

E66/2. 5/6/8

ﬁj—mmh 060A
@

dfl\l)“ﬂ T#18~22

37-2. 5-6B

ﬁ ;_ A1235-060C

|\\

g f‘@

s
F/ >
7

i

AHB048-8-6A

AHE051-2. 5—6A

GP-137-448 MH/L33, GP-237-448 MH/L33

71



ANITA ©

E13/3/8/12 E16/3/8/12 E16/2.5/8/8 E66/2. 5/8/8
EV?—FNIU?E—DBDA @@?—FNIU?E—DBDA @U,,;—FNIU'(E—DSOA EEB/—FNIGTE—OBUA

H anmmmznazai H anmpxmzzruza; H anmmlsruzz H #mmmxs—-zz
ﬂ—mza?—a—& #—AH1237-3-6B & —AH1237-2. 5-8B
&>

5 <O r{ﬁ?
szas—sa itﬁ\—mzssﬂ \\ 1\—muzaHm
B % \
@J l@" {L \A
% PRG0N ‘§< 7 FN1240-0A Q. n240-0A
\ i:\i\\:g \\\\\@/f} < AHG048-8-8A
> 5 PS>
@@\—m&m—u—m e —AH6048-8-8A 7
= q;; )/] : //] R
’I—AHGOSI—Z 5-8A
’»AH&DEI—&BA 51-2. 5-84 &
&

GP-137-448 MH/L33, GP-237-448 MH/L33 72



ANITA ©

E13/3/10/12

’[j>>— AH1076-10A

L
H HfDIDPIIT#ZZ"-'Z*i
\ — AH1237-3-104
1%
\ ﬂ_\—amzas—m
Q>
§ 7 FN1240-095A
L 1

E16/3/10/12

— AHL0765-10A

=

¥

%

E16/2.5/10/8

&

. AH1076-10A
&

H INDPX1T#18~22

ﬁ—mma’r—z, 5-10B
Aj'_v\,]
s

\\ \—AH1235-10A
O\

FN1240-095A

6051-2. 5-10A

E66/2. 5/10/8

’tb — AH1075-10A

’»AHGOEI—Z. 5-10A
o)

K

GP-137-448 MH/L33, GP-237-448 MH/L33

73



ANITA ©

E13/3/12/12 E16/2.5/12/§ E16/3/12/12 E66/3/12/8
Ig]’gj— AH1076-12A & AH1076-12A Eﬂ/’%— AH1076-12A rls’gl;— AH1075-12A

H H*DIDPH?#ZZHZ*&

ﬂ—&ﬂl%?—!ﬂ—l%

&>
-~ ﬂ_\.—amzas—m
D
g > FN1240-127A

o

W N
e R
N

"Aﬂﬁﬂﬁl—:i-lm
&

0

anmmmsnazz
[ | §ﬁ£f—m1237-2. 5-128

il
&
JAN

—_—r—

|

H*IN]]PHT#ZZ"-'M

[| ? — AH1237-3-12B

(N

"\“‘--)

'—AH1235-12A

6051-3-104

GP-137-448 MH/L33, GP-237-448 MH/L33

74




ANITA ©

E13/3/14/12

ﬁ?}j— AH1075-14A
H [
—INDPX1T8#22~24

-

A —AH1237-3-144
S

\1 1—&]11235—14&
b

— AH6051-3-14A
Q

E16/3/14/12

<P

—AHB051-3-14A
'% ’

GP-137-448 MH/L33, GP-237-448 MH/L33

75



	Pořadač2.pdf
	gp_137_237_nd.pdf
	MAIN SHAFT SYSTEM
	LOWER SHAFT MECHANISM COMPONENTS
	THE WIPER MECHANISM
	NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS
	PRESSER FOOT DRIVING SYSTEM (1/2)
	PRESSER FOOT DRIVING SYSTEM (2/2)
	FEED DRIVING SYSTEM
	FEED DOG TOP AND BOTTEM DRIVING SYSTEM
	PRESSER FOOT LIFT SYSTEM
	HOOK MECHANISM
	THE SECOND STITCH ASIST PART
	HOOK HOLDER SYSTEM (1/2)
	HOOK HOLDER SYSTEM (2/2)
	THREAD  CUT SYSTEM (1/2)
	THREAD CUT SYSTEM (2/2)
	WINDER SYSTEM
	THREAD TENSION ADJUST SYSTEM (1/2)
	THREAD TENSION ADJUST SYSTEM (2/2)
	THREAD TENSION ADJUST SYSTEM (1/2)
	15. THREAD TENSION ADJUST SYSTEM (2/2)
	16. NEEDLE DISTANCE ADJUST SYSTEM (1/2)
	16. NEEDLE DISTANCE ADJUST SYSTEM (2/2)
	17. REVERSE STITCHING HANDLE
	18. DRIVING CONTROL PARTS
	19.  OIL SUPPLY SYSTEM
	20. THE SECOND VOLUME IS SET TO INTERACT PRESSER FOOT LEVER
	21. TABLE
	22. MOTOR
	23. OIL TRAY
	24. ACCESSORIES (1)
	25.  ACCESSORIES (2)
	26.  GAUGE PARTS LIST

	dsfs.pdf

	gp_137_237_nd.pdf
	MAIN SHAFT SYSTEM
	LOWER SHAFT MECHANISM COMPONENTS
	THE WIPER MECHANISM
	NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS
	PRESSER FOOT DRIVING SYSTEM (1/2)
	PRESSER FOOT DRIVING SYSTEM (2/2)
	FEED DRIVING SYSTEM
	FEED DOG TOP AND BOTTEM DRIVING SYSTEM
	PRESSER FOOT LIFT SYSTEM
	HOOK MECHANISM
	THE SECOND STITCH ASIST PART
	HOOK HOLDER SYSTEM (1/2)
	HOOK HOLDER SYSTEM (2/2)
	THREAD  CUT SYSTEM (1/2)
	THREAD CUT SYSTEM (2/2)
	WINDER SYSTEM
	THREAD TENSION ADJUST SYSTEM (1/2)
	THREAD TENSION ADJUST SYSTEM (2/2)
	THREAD TENSION ADJUST SYSTEM (1/2)
	15. THREAD TENSION ADJUST SYSTEM (2/2)
	16. NEEDLE DISTANCE ADJUST SYSTEM (1/2)
	16. NEEDLE DISTANCE ADJUST SYSTEM (2/2)
	17. REVERSE STITCHING HANDLE
	18. DRIVING CONTROL PARTS
	19.  OIL SUPPLY SYSTEM
	20. THE SECOND VOLUME IS SET TO INTERACT PRESSER FOOT LEVER
	21. TABLE
	22. MOTOR
	23. OIL TRAY
	24. ACCESSORIES (1)
	25.  ACCESSORIES (2)
	26.  GAUGE PARTS LIST




